

## TEST REPORT

Report No. : TR:TX:1440001171

DATE : 12/01/2010

SUSHEE COATINGS PVT.LTD.  
436, 7th CROSS, PRAKASH NAGAR  
BANGALORE-560021  
INDIA  
CONTACT PERSON : MR. ESWARAMOORTHY

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	KNITTED FABRIC		
	1 BIT OF SINGLE JERSEY FABRIC WITH PRINT SUBMITTED		
COLOUR	OFF WHITE		
SAMPLE RECD ON	05/01/2010	TEST START DATE	06/01/2010
		TEST END DATE	12/01/2010
TEST(S) REQUIRED	TIN (Sn),LEAD (Pb)		

per pro SGS India Private Ltd.

  
Authorised Signatory

**S. Krishnan**  
Executive





TEST REPORT

Report No. : TR:TX:1440001171

DATE :12/01/2010

RESULTS

Tin (sn)

Analysis using ICP-MS

Off white fabric with print (white)

Not Detected

Detection Limit : 1 mg/kg

Note : Extraction carried out using an acid perspiration solution prepared as per ISO 105:E04.

LEAD (Pb)

Analysis using ICP-MS

Off white fabric with print (white)

Not Detected

Detection Limit : 0.05 mg/kg

Note : Extraction carried out using an acid perspiration solution prepared as per ISO 105:E04.

Above tests are subcontracted to SGS-India Pvt. Ltd. Chennai Branch.

\*\*\*\* End of Report\*\*\*\*